

PAREX PHARMACEUTICALS PVT.LTD

D-145, Sector-73 S.A.S.Nagar (Mohali)-160055 INDIA

CERTIFICATE OF ANALYSIS

Sample : Sildigra –XL Plus Tablet			Report no. 22-23/87	
Mfd by : M/s Parex Pharmaceuticals Pvt.Ltd			Ref.no.87	
Received from –do-			Recd. On. 08/07/2022	
Batch no.	Mfg. Date	Expiry Date	Batch size	Sample qty.
SXP - 27	07/2022	06/2025	1,05,000 Tablets	100 Tablets
RESULT OF ANALYSIS				
Reference of protocol applied : IH				

Chemical test

1. Description – Blue colored diamond shaped film coated tablet in blister pack.
2. Avg. weight – 486mg
3. Hardness – 7kg/cm²
4. Friability - 0.20%
5. Assay – Each film coated tablet contains:

	Result	claim	%age
Sildenafil Citrate eq. to			
Sildenafil	152.78 mg	150mg	101.85%

REPORT: The sample received complies/ ~~does not comply~~ with the prescribed standards of quality as per IP/BP/USP.

A handwritten signature in blue ink, appearing to be 'Seymour', written in a cursive style.

Date: 08/07/2022

Authorized signature